

Test Report

No. SDHL2003002353GA

Date: Mar.26 2020

Page 1 of 4

Cover Valet
Long Beach, CA

The following sample(s) was

Sample Description : PERGOLA 3X3.6M
Supplier Item No. : MI-3X3.6
Manufacturer : COVER VALET
Supplier : COVER VALET
Buyer :
Country of Origin : CHINA
Country of Destination : USA
Sample Receiving Date : Mar.16, 2020
Test Performing Date : Mar.17, 2020 to Mar.26, 2020

Test Result Summary

No.	Test(s) Requested	Result(s)	Comments
1	Wind resistance test	Pass	--
For further details, please refer to the following page(s)			

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.

Snow

Snow Zhang
Approved signatory

scan to see the report



SDHL2003002353GA



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 5307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Co., Ltd. Shunde Branch, Inspection & Testing Division, Shunde Town, Shunde District, Jiangmen City, Guangdong Province, China. 528333 | (86-757) 22805888 | (86-757) 22805858 | www.sgs.com
中国·广东·佛山市顺德区大良街道办事处长沙路和新港1号联创工业园一号楼首层 邮编: 528333 | (86-757) 22805888 | (86-757) 22805858 | sgs.china@sgs.com

Tested Result:

SGS In House Method		
Requirement	Remark	Verdict
Wind resistance test		
Install the pergola according to the manufacturer's instruction and make the center of side structure (top rail) to face the wind tunnel. Adjust the height of outlet of the wind tunnel if necessary. All the legs shall be secured to avoid moving during test. The pergola shall undergo total five times of wind resistance test, with using different ranks of wind speed (10m/s, 15m/s, 20m/s, 24m/s and 28m/s.) from low to high. The wind shall be applied to the center of the side structure (top rail) and shall keep a steady speed for 30 seconds in each rank of test. The pergola should be checked thoroughly after each time of test. The pergola shall have no damage or irreversible deformation after each rank of test. The test should be stopped when it becomes conscious of any damage or irreversible deformation.	See the Annex test table 1	Pass

Remark:

NA =Not applicable; NT=Not Tested as per client's requirements.

Pass= Meet the requirement; Fail=Not meet the requirement



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC (Shanghai) Inspection & Testing Services Co., Ltd.
Shunde Branch, Huizhou

15th Building European Industrial Park, No. 1 Shunde South Road, Meihu Section, Daliang Town, Shunde District, Foshan, Guangdong, China. 528333 t (86-757) 22805888 f (86-757) 22805858 www.sgs.com.cn
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号楼五楼 邮编: 528333 t (86-757) 22805888 f (86-757) 22805858 e sgs.china@sgs.com

Annex test table 1: Wind resistance test

Test wind speed	Wind scale	Verdict
10m/s	5	Pass
15 m/s	7	Pass
20 m/s	8	Pass
24 m/s	10	Pass
28 m/s	11	Pass



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-TESTING SERVICES (Shunde) Co., Ltd.
Shunde Branch Head Office

15/F Building European Industrial Park, No. 1 Shunde South Road, Meihu Section, Daliang Town, Shunde District, Guangdong, China 528333 t (86-757) 22805888 f (86-757) 22805858 www.sgs.com.cn
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园15号厂房 邮编: 528333 t (86-757) 22805888 f (86-757) 22805858 e sgs.china@sgs.com

Test Photo Appendix

	
Sample view	Photo of test
	/
Photo of test	/

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

15th Building European Industrial Park, No. 1 Shunde South Road, Meizhou Section, Daping Town, Shunde District, Foshan City, Guangdong, China 528333 t (86-757) 22805888 f (86-757) 22805858 www.sgs.com.cn
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园15号厂房 邮编: 528333 t (86-757) 22805888 f (86-757) 22805858 e sgs.china@sgs.com